Contrec: o HYURNDAI
Customer HYUNDAI CORPORATION STEEL
i e INSPECTION CERTIFICATE PAGE_[1/1]
L/C No. Factory 63, Junghong-Daero, Dong-gu, Incheon, S. Korea
10204(2004) TYPE 3.1
Commodity | H-BEAM B ( ) 3 Certificate No. |iH20170801220-1
Class certificate No.
Specification |, HOT ROLLED WIDE FLANGE BEAM ASTIM AS72 G50/A992/CSA G
= 34 RARAMATERIAL DEVIGA. Issue date 2017-08-08
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MNote
(1} Ceq: (CE=C+Mn/6+Cr/S+V/5+Mo/S+Nif15+Cu/is)
(2) Gauge length : 200 mm
(3 YR = Y575
WE HERERY CERTIEY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE u. ﬁ . L & n
ABOVE SPECIFICATION AND ALSO WITH THE REQUIREMENTS CALLED FOR THE ABOVE ORDER. £
General Manager of Q.A Team
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